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History of this test report

Report No. Version Description Issued Date
FG890514-01A 01 Initial issue of report Feb. 19, 2019
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Summary of Test Result

Report Ref Std. Test Items Limit Result Remark
Clause Clause (PASS/FAIL)
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
35 §2.1049 Occupied Bandwidth Not Applicable | Reporting only -
§2.1053 _ _ o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Remark: This is a variant report by adding band n260. All the test cases were performed on
original report which can be referred to Sporton Report Number FG890514A

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: William Chen

Report Producer: Yung Hsu
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.:

FG890514-01A

1 General Description
1.1

Feature of Equipment Under Test

Product Feature & Specification

Equipment Mobile 5G MOD
Brand Name Motorola

Model Name MD1005G
FCCID IHDT56XL1

EUT supports Radios application LTE/5G NR

HW Version DVT2

SW Version PPZ29.67

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories

USB Cable 1

Brand Name : Motorola

Model Name : SC18C46623

Supported Unit Used in Test Configuration and System

Brand Name : Motorola
AC Adapter 1 Model Name : SC-22
Manufacturer : Chenyang
Brand Name : Motorola
AC Adapter 2 Model Name : SC-51
Manufacturer : Salom
. Brand Name : Motorola
Mobile Phone FCCID : IHDT56XJ1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGNR30 Version 1.0

Page Number
Issued Date
Report Version

: 5 of 22
: Feb. 19, 2019
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1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

Device Category in Part 30 Mobile station

Tx Frequency NR band n260: 37GHz ~ 40GHz

Rx Frequency NR band n260: 37GHz ~ 40GHz
Support Bandwidth NR band n260: 50 MHz and 100 MHz

Maximum Number of contiguous CC |4

Maximum Aggregated Bandwidth 400MHz

NR band n260:

Module 0: 23.28 dBm
Maximum Output Power (EIRP) Module 1: 23.28 dBm
Module 2: 22.24 dBm
Module 3: 24.53 dBm

Antenna Info NR 1x4 patch array antenna for each module

CP-OFDM: QPSK / 16QAM / 64QAM

T f Modulation
ype ot Modulati DFT-s-OFDM: Not supported

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number 1 6 of 22
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SPORTON LAB. Report No.: FG890514-01A
1.4 Emission Designator
NR band n260 QPSK 16QAM 64QAM
Module 0
Frequency Emission | Frequency . Emission | Frequency . Emission | Frequency .
BW Range Designator | Tolerance Maximum Designator | Tolerance Maximum Designator | Tolerance Maximum
(MHz) g g EIRP(W) g EIRP(W) 9 EIRP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
50 37025 ~ 39975 | 46M6G7D - 0.209 46M4WT7D - 0.166 46M2W7D - 0.127
100 | 37050 ~ 39950 | 95MOG7D - 0.213 94M6W7D - 0.162 94M4WT7D - 0.126
400 | 37200 ~ 39800 | 518MG7D - 0.210 485MW7D - 0.163 474MWT7D - 0.128
NR band n260 QPSK 16QAM 640QAM
Module 1
Frequency Emission | Frequency . Emission | Frequency . Emission | Frequency .
BW Range Designator | Tolerance Maximum Designator | Tolerance Maximum Designator | Tolerance Maximum
(MHz) : : EIRP(W) : EIRP(W) - EIRP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
50 37025 ~ 39975 | 46M6G7D - 0.213 46M5W7D - 0.163 46M3W7D - 0.127
100 | 37050 ~ 39950 | 95M2G7D - 0.206 94M8W7D - 0.161 94MOW7D - 0.124
400 | 37200 ~ 39800 | 522MG7D - 0.209 478MW7D - 0.165 490MW7D - 0.130
NR band n260
QPSK 16QAM 64QAM
Module 2
Frequency Emission | Frequency . Emission | Frequency . Emission | Frequency .
BW Range Designator | Tolerance Maximum Designator | Tolerance Maximum Designator | Tolerance Maximum
(MHz) : : EIRP(W) : EIRP(W) - EIRP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
50 37025 ~ 39975 | 46M5G7D - 0.167 46M2W7D - 0.128 46M5W7D - 0.101
100 | 37050 ~ 39950 | 95M2G7D - 0.156 94M9OW7D - 0.119 94M7W7D - 0.093
400 | 37200 ~ 39800 | 403MG7D - 0.162 397MW7D - 0.125 392MW7D - 0.096
NR band n260
QPSK 16QAM 64QAM
Module 3
Frequency Emission | Frequency . Emission | Frequency . Emission | Frequency .
BW Range Designator | Tolerance Maximum Designator | Tolerance Maximum Designator | Tolerance Maximum
(MH2) : : EIRP(W) : EIRP(W) < EIRP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
50 37025 ~ 39975 | 47MOG7D - 0.264 46M4AWT7D - 0.209 46M2W7D - 0.165
100 | 37050 ~ 39950 | 95M6G7D - 0.284 94M8W7D - 0.217 94M4W7D - 0.170
400 | 37200 ~ 39800 | 392MG7D - 0.264 400MW7D - 0.209 393MW7D - 0.159
TEL : 886-3-327-3456 Page Number 1 7 of 22
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1.5 Testing Location

1.6

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO2-HY

Test Site No.

Test Site SPORTON INTERNATIONAL INC.

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH10-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: Tw1190/ TW0007

Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 30

¢ ANSI C63.26-2015

U FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

EUT has total 4 millimeter wave antenna modules and up to 2 beams operation for each module.

EUT is configured to radiate at rated maximum EIRP with both 2 beams ON mode at the same time.
Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP test was performed for all beam configurations in the anechoic chamber at the
manufacturer’s facility, the all preliminary test results and test details are illustrated in
“IHDT56XL1_OpDes_detailed reference for the simulation report’, and the worst beam-pairs were
identified.

The NR radio operation is controlled via software tool QRCT v4.0.

2.1 Test Mode

For radiated measurement, the pre-scan is performed to find the worst cases EUT position.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
50 100 400 QPSK [16QAM |64QAM 1 = Full L M H
EIRP n260 \Y Y \Y Y Y \ \ \ \ \ v
99%
Occupied n260 v v Y v v v v v v \Y
Bandwidth
Out of Band
.. n260 v v Y v v v v v \Y
Emission
Spurious
. n260 v v Y v v v v \Y
Emission
Frequency
. n260 CW tone \
Stability
1. The mark “v “means that this configuration is chosen for testing
Remark 2. The device is investigated from 30MHz to 100GHz of fundamental signal for radiated spurious emission test under
different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
3. Allthe radiated test cases were performed with built-in battery.
TEL : 886-3-327-3456 Page Number 19 of 22
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2.2 Connection Diagram of Test System

EUT
{USB Cable)

MNotebook

EUT

2.3 Support Unit used in test configuration

Item |Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord
1. [Notebook Lenovo N/A N/A N/A N/A
TEL : 886-3-327-3456 Page Number 1 10 of 22
FAX : 886-3-328-4978 Issued Date : Feb. 19, 2019

Report Template No.: BU5-FGNR30 Version 1.0 Report Version 101



SPORTON LAB.
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Report No.: FG890514-01A

2.4 Measurement Results Explanation Example

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when

measurement frequency is above 40GHz.

Example :
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=40.1+ 2.2 + 107 + 20log(1) — 104.8

= 44.5 (dB)

2.5 Far Field Condition for Frequency above 18GHz

Antenna
Frequency| : Wavelength | Far field R (m) [ Measurement |[Distance Factor
Horn Antenna Dimension ) :
(GHz) (A) (m) >=2A° I\ Distance (D) (m) [ 20log(D) (dB)
A (mm)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRROO 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRROO 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRROO 1 0.00
140 21 0.0021 0.41
TEL : 886-3-327-3456 Page Number 1 11 of 22
FAX : 886-3-328-4978 Issued Date : Feb. 19, 2019

Report Template No.: BU5-FGNR30 Version 1.0

Report Version

;01




samonas. FCC RADIO TEST REPORT Report No.: FG890514-01A

2.6 Frequency List of Low/Middle/High Channels

NR Band n260 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

50 Frequency 37025 38500 39975

100 Frequency 37050 38500 39950
Frequency 1 37050 38350 39650

Frequency 2 37150 38450 39750

400 Frequency 3 37250 38550 39850
Frequency 4 37350 38650 39950

TEL : 886-3-327-3456 Page Number 1 12 of 22
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SPORTON LAB.

3 Radiated Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer ! Receiver

For radiated emissions 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

_ .

Spectrum Analyzer ! Receiver

TEL : 886-3-327-3456 Page Number 1 13 of 22
FAX : 886-3-328-4978 Issued Date . Feb. 19, 2019
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For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 40GHz up to 140GHz

Metal Full Soldered Ground Plane

58

Spectrum Analyzer / Receiver

TEL : 886-3-327-3456 Page Number 1 14 of 22
FAX : 886-3-328-4978 Issued Date . Feb. 19, 2019
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For radiated emissions above 140GHz up to 200GHz

Bdetal Full Soldered Ground Plane

o
Spectrum Analyzer / Receiver
3.3 Test Result of Radiated Test
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number 1 15 of 22
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3.4 EIRP Measurement

3.4.1Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

TEL : 886-3-327-3456 Page Number 1 16 of 22
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
TEL : 886-3-327-3456 Page Number 1 17 of 22
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3.6 Radiated Spurious Emission Measurement

3.6.1Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block

shall be -13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the

licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be =5 dBm/MHz or lower.

3.6.2Test Procedures

1. Set EUT at maximum output power..

2. Select lowest, middle, and highest channels for each band and different modulation.

3. Measure and record the power level from the spectrum analyzer.

4. Set frequency would like to be investigated.

5. Set Detector = RMS

6. Set Trace mode = trace average

7. Set Sweep time = auto couple

8.  Set sweep points = 2 x Span/RBW

9.  Set sweep count 100 and wait until the trace to be stabilized

10. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. For measurement from 30MHz to 18GHz,
An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

12. For measurement above 18GHz, the test result is calculated according to
ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

13. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.

TEL : 886-3-327-3456 Page Number 1 19 of 22
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4 List of Measuring Equipment
. . Calibration
Instrument Manufacturer| Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
. Jan. 08, 2018~ Radiation
Amplifier SONOMA 310N 187311 9kHz~1GHz | Oct. 23, 2018 Oct. 22, 2019
Jan. 22, 2018 (03CH10-HY)
Rohde & Jan. 08, 2018~ Radiation
Loop Antenna HFH2-Z22 100488 | 9 kHz~30 MHz | Nov. 23, 2017 Nov. 22, 2019
Schwarz Jan. 22, 2018 (03CH10-HY)
CBL .
. Jan. 08, 2018~ Radiation
Bilog Antenna TESEQ 6111D&00800 [37059&01 | 30MHz~1GHz | Oct. 13, 2018 Oct. 12, 2019
Jan. 22, 2018 (03CH10-HY)
N1DO1N-06
SCHWARZBE 9120D-132 Jan. 08, 2018~ Radiation
Horn Antenna BBHA 9120 D 1GHz ~ 18GHz | Oct. 02, 2018 Oct. 01, 2019
CK 5 Jan. 22, 2018 (03CH10-HY)
SHF-EHF Horn [SCHWARZBE BBHA9170 Jan. 08, 2018~ Radiation
BBHA 9170 18GHz ~ 40GHz| Nov. 20, 2018 Nov. 19, 2019
Antenna CK 251 Jan. 22, 2018 (03CH10-HY)
Jan. 08, 2018~ Radiation
Hygrometer TECPEL DTM-303B | TP140320 N/A Nov. 05, 2018 Nov. 04, 2019
Jan. 22, 2018 (0O3CH10-HY)
. ) MY532700 Jan. 08, 2018~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Oct. 28, 2018 Oct. 27, 2019
78 Jan. 22, 2018 (03CH10-HY)
Spectrum . MY542004 Jan. 08, 2018~ Radiation
Keysight N9010A 10Hz ~ 44GHz | Nov. 02, 2018 Nov. 01, 2019
Analyzer 85 Jan. 22, 2018 (03CH10-HY)
Spectrum Rohde & Jan. 08, 2018~ Radiation
FSV30 103738 9kHz~30GHz | May 22, 2018 May 21, 2019
Analyzer Schwarz Jan. 22, 2018 (03CH10-HY)
. RK-00104 Jan. 08, 2018~ Radiation
Software Audix E3 6.2009-8-24 N/A N/A N/A
2 Jan. 22, 2018 (03CH10-HY)
Control Turn Jan. 08, 2018~ Radiation
Controller EMEC EM 1000 N/A N/A N/A
table & Ant Mast Jan. 22, 2018 (03CH10-HY)
Jan. 08, 2018~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4m N/A N/A
Jan. 22, 2018 (0O3CH10-HY)
Jan. 08, 2018~ Radiation
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A N/A
Jan. 22, 2018 (0O3CH10-HY)
Rohde & Jan. 08, 2018~ Radiation
*Mixer FS-z60 100986 40 ~ 60 GHz | Oct. 31, 2018 Oct. 30, 2021 at
Schwarz Jan. 22, 2018 (0O3CH10-HY)
) Rohde & Jan. 08, 2018~ Radiation
*Mixer FS-Z90 101811 60 ~ 90 GHz Jul. 16, 2018 Jul. 16, 2021
Schwarz Jan. 22, 2018 (0O3CH10-HY)
) Rohde & Jan. 08, 2018~ Radiation
*Mixer FS-Z140 101128 | 90 ~ 140 GHz | Sep. 03, 2018 Sep. 02, 2021
Schwarz Jan. 22, 2018 (03CH10-HY)
) Rohde & Jan. 08, 2018~ Radiation
*Mixer FS-7220 101014 | 140 ~ 220 GHz | Aug. 28, 2018 Aug. 27, 2021
Schwarz Jan. 22, 2018 (03CH10-HY)
Standard Horn . Jan. 08, 2018~ Radiation
Quinstar |QWH-UPRR00|923600007| 40 ~ 60 GHz | Aug. 17, 2018 Aug. 16, 2021
Antenna Jan. 22, 2018 (0O3CH10-HY)
Standard Horn . Jan. 08, 2018~ Radiation
Quinstar  |QWH-EPRRO00|784600034| 60 ~ 90 GHz | Aug. 17, 2018 Aug. 16, 2021
Antenna Jan. 22, 2018 (0O3CH10-HY)
Standard Horn . Jan. 08, 2018~ Radiation
Quinstar QWH-FPRRO0O0 [923800008| 90 ~ 140 GHz | Aug. 17, 2018 Aug. 16, 2021
Antenna Jan. 22, 2018 (03CH10-HY)
Standard Horn . Jan. 08, 2018~ Radiation
Quinstar QWH-GPRR00(923900001( 140 ~ 220 GHz | Aug. 17, 2018 Aug. 16, 2021
Antenna Jan. 22, 2018 (0O3CH10-HY)
Note:

(*) Equipment manufacturer’s Calibration Certificate.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonis. FCC RADIO TEST REPORT Report No.: FG890514-01A
. L Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Rohde & Jan. 08, 2018~ Thermal
FSP40 100055 9kHz~40GHz | Jun. 14, 2018 Jun. 13, 2019
Analyzer Schwarz Jan. 22, 2018 (THO2-HY)
- TBN-9307 Jan. 08, 2018~ Thermal
Thermal Chamber| Ten Billion TTH-D3SP N/A Jul. 19, 2018 Jul. 18, 2019
01 Jan. 22, 2018 (THO2-HY)
Programmable 1v~20V Jan. 08, 2018~ Thermal
GW Instek PSS-2005 | EL890094 Oct. 02, 2018 Oct. 01, 2019
Power Supply 0.5A~5A Jan. 22, 2018 (THO2-HY)
TEL : 886-3-327-3456 Page Number 1 21 of 22
Issued Date : Feb. 19, 2019

FAX : 886-3-328-4978
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

3.17

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 3.48
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 4.00

Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) >80

Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)

Measuring Uncertainty for a Level of 760
Confidence of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number 1 22 of 22
FAX : 886-3-328-4978 Issued Date : Feb. 19, 2019
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG890514A

Appendix A. Test Results of EIRP and Radiated Test

EIRP Power(Average power)

Maximum Average EIRP [dBm]

NR Band n260 Module 0

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
50 1 0 22.76 23.20 23.03
QPSK

50 32 0 22.82 23.18 23.12

50 1 0 21.75 22.20 21.90
16-QAM

50 32 0 21.78 21.99 22.05

50 1 0 20.59 21.03 20.77
64-QAM

50 32 0 20.70 20.92 20.85

100 1 0 22.71 23.19 22.96

QPSK

100 66 0 22.72 23.28 22.90

100 1 0 21.54 22.01 21.79
16-QAM

100 66 0 21.63 22.09 21.89

100 1 0 20.47 20.99 20.62
64-QAM

100 66 0 20.56 20.94 20.72

400 66 0 QPSK 22.75 23.23 22.96

400 66 0 16-QAM 21.60 22.13 21.93

400 66 0 64-QAM 20.48 21.06 20.77

TEL : 886-3-327-3456 Page Number : Al-1 of A5

FAX : 886-3-328-4978
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NR Band n260
EIRP Worst Case Plot

Middle Channel / 100MHz / QPSK / 66RB0 (Module 3)

i Keysight Spectrum Analyzer - Channel Power
500 DC [ SENSE:INT] [ [04:16:23 AMJan 24, 2019
dBm Center Freq: 38.500000000 GHz Radio Std: None
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 0 dB Radio Device: BTS

RF
Ref Value 30.00

Power On»

Alignments»

1/0 Config»

#VBW 3 MHz Sweep 1ms

Restore .
Defaults

Channel Power Power Spectral Density

24.53 dBm /100 MHz -55.47 dBm /Hz

Control Panel...

MSG STATUS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=40.1 + 2.2 + 107 + 20log(1) — 104.8
=445 (dB)

TEL : 886-3-327-3456 Page Number : Al-5 of A5
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG890514-01A

NR Band n260

Occupied Bandwidth

Mode Module 0 NR Band n260 : 99%0BW(MHz)
BW 50MHz 100MHz 400MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 46.588 46.312 46.154 94.949 94.620 94.416 509.83 459.10 473.64
Middle CH 46.287 46.124 46.0 94.973 94.593 94.335 517.97 485.48 463.06
Highest CH 46.359 46.397 46.146 95.098 94.568 94.299 501.57 434.8 434.29
Mode Module 1 NR Band n260 : 99%0BW(MHz)
BW 50MHz 100MHz 400MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 46.406 46.371 46.346 94.842 94.676 94.697 457.87 435.79 489.93
Middle CH 46.556 46.302 46.125 94.835 94.734 94.949 522.09 477.47 476.55
Highest CH 46.325 46.457 45.979 95.188 94.801 94.54 502.68 432.69 421.58
Mode Module 2 NR Band n260 : 99%OBW(MHz)
BW 50MHz 100MHz 400MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 46.46 46.148 46.145 95.226 94.872 94.376 399.99 396.53 391.71
Middle CH 46.24 46.225 46.491 94.524 94.642 94.387 397.61 395.11 392.17
Highest CH 46.372 46.125 46.049 94.846 94.848 94.711 403.32 395.61 391.03
Mode Module 3 NR Band n260 : 99%OBW(MHz)
BW 50MHz 100MHz 400MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 46.320 46.253 46.119 94.607 94.504 94.356 391.49 391.08 391.06
Middle CH 46.729 46.085 46.217 95.027 94.645 94.283 392.39 392.29 392.56
Highest CH 46.955 46.434 46.103 95.641 94.787 94.417 389.07 399.66 391.07
TEL : 886-3-327-3456 Page Number : A2-10f51

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG890514-01A

Module O

NR Band n260

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

B Kigh Spectrum Analyer - Occugiod B

Center Freq 37.025000000 GHz C'NlrFr-q 37 025000000 GHz

AvglHeld: 1010
Ml

12:23:50 AM Jai
Radio Std: None

WIFGainLow Radio Device: BTS

Ref 20.00 dBm

|t g i s AP Center Freq
| \ 37.025000000 GHz|

\
"~ Tt y "
s b b hea AV HE R b e A

Center 37.03 GHz
#VBW 3 MHz

Occupied Bandwidth Total Power

46.588 MHz
-43.596 kHz
92.42 MHz

20.9 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

usG sTaTUS

B Kigh Spectrum Analyer - Occugiod B

Center Freq 37.025000000 GHz ler an a?omnumeh

AvglHeld: 1010

12:26:22 AM1an 20, 2018
Radio Std: None

HIFGain:Low #Anm nns Radio Device: BTS

Ref 20.00 dBm

CenterFreq
gl R
! Ao itbeteer = 37.025000000 GHz,

/
Vil e |

Center 37.03 GHz
#VBW 3 MHz

Occupied Bandwidth Total Power
46.312 MHz

-154.22 kHz
75.04 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

usG Tus|

Middle Channel / 50MHz / QPSK

Middle Channel / 50MHz / 16QAM

eyuight Spectrum Analyzer - Occupied EW

Center Freq 38.500000000 GHz C'NlrFr-q 38.500000000 GHz
Trig: Free Run

AvglHeld: 1010
SAtten: 0 B8

WIFGainLow
Ref 20.00 dBm

N o B g A T
f

f
J
! _‘“«,ﬁ.,l,,pum«.-m.r-'dﬂfu"“ |

[Center 38.5 GHz

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

46.287 MHz
116.21 kHz
84.32 MHz

20.1 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

usG sTaTUS

Keysight Spectrum Occupied BW

Center Freq 38.500000000 GHz C'"W Freq: 38,500000000 GHz
rig: Free Run

AvglHeld: 1010

12:44:21 AM1an 21,
Radio Std: None

HIFGain:Low #Anm 0dB Radio Device: BTS

Ref 45.00 dBm

e A s o PR e
!

W
s g,

ol
| Sl y—

[Center 38.5 GHz

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 18.3 dBm

46.124 MHz
121.81 kHz
63.99 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

usG STATUS,

Highest Channel / 50MHz / QPSK

Highest Channel / 50MHz / 16QAM

eysight Spectrum Anshyzer - Oceupied BW

12:00:36 AM1an 20, 2

00000 GHz Radio Std: None

WIFGain-Low

Center Freq Co -FrFrm 38875000000 GHE

o Trig AvglHeld: 10110

#Atten: 0 dB Device: BTS

Ref 20.00 dBm

Center Freq
39.975000000 GHz|

T S e

i}
| i i

[#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

46.359 MHz
147.65 kHz
81.41 MHz

22.0 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Keysight Spectrum Anabyzer - Oceupied BW

Center Freq 975000000 GHz $

WIFGain-Low

12:06:28 AM1an 20, 2019

FP' 39 75000000 GHz Radio Std: None

AvglHeld: 10110
Radio Device: BTS

Ref 20.00 dBm

YRV IVERSES P TS

Vet
L

LT ot

‘Center 39.98 GHz

[#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 21.6 dBm

46.397 MHz
54.683 kHz
88.07 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG890514-01A

Module 0

NR Band n260

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

B Kigh Spectrum Analyer - Occugiod B

Center Freq 37.025000000 GHz C'NlrFr-q 37 025000000 GHz

12:28:55 M Jai
Radio Std: None

AvglHeld: 1010

WIFGainLow mmn EldB

b g

e

Center 37.03 GHz
#VBW 3 MHz

Occupied Bandwidth Total Power
46.154 MHz

-140.93 kHz
80.24 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

usG

Radio Device: BTS

L
w“‘k"""whwtn-w-,»,u,‘

17.8 dBm

99.00 %
-26.00 dB

Center Freq|
37.025000000 GHz,

B Kigh Spectrum Analyer - Occugiod B

02:21:36 AM1an 20,2019
Center Freq 37.050000000 GHz Ctn!lr‘ an 370.90000000GH Rldlol Std: Naonl :

AvglHeld: 1010
HeA i Radio Device: BTS

HIFGain:Low

Center Freq
it Ao s A ke 37.050000000 GHz,

L
e
——— g

Center 37.05 GHz
#VBW 3 MHz

Occupied Bandwidth Total Power 19.8 dBm

94.949 MHz
10.399 kHz
174.5 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usG

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

eyuight Spectrum Analyzer - Occupied EW

Center Freq 38.500000000 GHz C'NlrFr-q 38.500000000 GHz
Trig: Free Run

12:45:25 AM1an 20,2018
Radio Std: None

AvglHeld: 1010

WIFGainLow #Atten: 0 dB

Ref 45.00 dBm

B L e N

|
nwf.~.w,»,u«u.r.m~p-¢r

[Center 38.5 GHz

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power
46.000 MHz

199.93 kHz
67.95 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Device: BTS

16.1 dBm

99.00 %
-26.00 dB

FromFile...

EditRegister
Names

Register 1

SGNR-BE|
™

BB Kieyogh Spectrum Analzer - Occupd 8

w —
Center Freq 38.500000000 GHz Center Freq: 38,500000000 GHz

o Trig: Free Run AvglHold: 10110
#Aen: 0 dB

WIFGain:Low

Ref 30.00 dBm

e et R T T e

R mm——

|
AR R e T

'Center 38.5 GHz Span 200 MHz|

#VBW 3 MHz Sweep 1ms|

Occupied Bandwidth Total Power 19.0 dBm

94.973 MHz
43.729 kHz
190.8 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usa 5

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

eysight Spectrum Anshyzer - Oceupied BW

Center Freq 00000 GHz

Genter Frea: 38.975000000 Gz
Fres.

121 018
Radio Std: None

o Trig AvglHeld: 10110

WIFGain-Low #Atten: DdB

Ref 20.00 dBm

T

w..fw.‘.ww'ﬁ‘-’J

[#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power
46.146 MHz

68.084 kHz
75.05 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Device: BTS

1
4&%""}*"-\“‘{'&“@.‘ S

19.9 dBm

99.00 %
-26.00 dB

Center Freq
39.975000000 GHz|

Keysight Spectrum Anabyzer - Oceupied BW

Center Freq 950000000 GHz $

WIFGain-Low

02 2n 21
Freg: 38.980000000 Gz Radio Std: None
AvglHeld: 10110

Radio Device: BTS

Ref 30.00 dBm

s T T L S oo

ot

‘Center 39.95 GHz

[#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 21.4 dBm

95.098 MHz
-37.811 kHz
173.6 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG890514-01A

Module O

NR Band n260

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

eysight Spectnum Ar Occupied BW

Center Freq 37.050000000 GHz C'NlrFr-q 37 050000000 GHz

AvglHeld: 1010

Ru-o $td: None

WIFGainLow mnzn BdB Radio Device: BTS

Ref 30.00 dBm

Center Freq|
37.050000000 GHz,
O

o e

Center 37.05 GHz
#VBW 3 MHz

Occupied Bandwidth Total Power 19.1 dBm

94.620 MHz
11211 kHz
141.9 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

usG STATUS

eyught Spectrum Occupied BW

HIFGain:Low

Ref 20.00 dBm

I

Center 37.05 GHz
#VBW 3 MHz

Occupied Bandwidth Total Power
94.416 MHz

207 Hz
99.76 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

usG

Center Freq 37.050000000 GHz C' or Fro 37030000W)GH

AvglHeld: 1010

e A N

02:26:26 AMJan 20, 2018
Radio Std: None

Radio Device: BTS

CenterFreq
37.050000000 GHz,

16.9 dBm

99.00 %
-26.00 dB

STATUS

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

B Keyght Spectrum Anayesr - Occupied 800
B . .

Center Freq 38.500000000 GHz Center Freq: 38.500000000 GHz
= Trig: Free Run AvglHold: 10110
#Aten: 0 dB

a4 Jan 20,2013

R:dlo Std: Nane Frequency

HIFGain:Low Radio Devics: BTS

Ref 30.00 dBm

'Center 38.5 GHz Span 200 MHz|

#VBW 3 MHz

Occupied Bandwidth Total Power

94.593 MHz
6.582 kHz
154.2 MHz

17.5 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

S5 Z

BB Kieyogh Spectrum Analzer - Occupd 8
]
Center Freq 38.500000000 GHz

WIFGain:Low

o Trig: Free Run
#Aen: 0 dB

Ref 20.00 dBm

iCenter 38.5 GHz
#VBW 3 MHz

Occupied Bandwidth Total Power

94.335 MHz
16.981 kHz
99.63 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Canter Freq: 38.500000000 GHz
AvglHold: 10110

b ey e

02:48:48 &M Jan 20,2019

Radio Std: None Frequency

Radio Device: BTS

ettt e

Span 200 MHz
Sweep 1ms|

15.5 dBm

99.00 %
-26.00 dB

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

BN Keysight Spectrum Analyzer - Occugied BW

C Fi 35 950000000 GHz
Center Freq 950000000 GHz 'f‘"" "“l vl 100

mmn ude

UZ:11:02 AM1an 20, 2019
Radio Std: None

IFGain: Radio Device: BTS

Ref 30.00 dBm

Center Freq

39.950000000 GHz|
T ST J——

P o Aot

[#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 20.6 dBm

94.568 MHz
74.400 kHz
147.5 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

STaTUS

BN Keysight Spectrum Analyzer - Occugied BW

Free Run
*Amn 0dB

Ref 20.00 dBm

L T

‘Center 39.95 GHz

[#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power
94.299 MHz

109.80 kHz
101.5 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Center Freq 39.950000000 GHz 5' or Freq: 39,960000000 GHz

AvglHeld: 10110

e s LA = =

021352 AM1an 20, 2019
Radio Std: None

Radio Device: BTS

|
|
st ¥ cihron sy

18.1 dBm

99.00 %
-26.00 dB

STaTUS

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG890514-01A

Module O

NR Band n260

Lowest Channel / 400MHz / QPSK

Lowest Channel / 400MHz / 16QAM

B Keyght Spectrum Anayesr - Occupied 800

Trig: Free Run

HIFGain:Low  #Atten: 0dB.

Ref 20.00 dBm

—

#VBW 50 MHz

Occupied Bandwidth Total Power

9.83 MHz
-2.5622 MHz OBW Power
600.0 MHz xdB

Transmit Freq Error
x dB Bandwidth

S5

] —
Center Freq 37.200000000 GHz Center Freq: 37.200000000 GHz

AvglHold: 10110

04:40:20 aM Jan 20, 2013

Radio 5td: None Frequency

Radio Device: BTS

e e e
v v U

Sweep 1ms|

18.8 dBm

99.00 %
-26.00 dB

BB Kieyogh Spectrum Analzer - Occupd 8
]

Center Freq 37.200000000 GHz Center Freq: 37.200000000 GHz

Trig: Free Run
#Aen: 0 dB

WIFGain:Low

Ref 20.00 dBm

AvglHold: 9110

e TR b B Ao b AR T e

i
v

H#Res BW 5 MHz #VBW 50 MHz

Occupied Bandwidth Total Power

459.10 MHz
10.271 MHz OBW Power
600.0 MHz xdB

Transmit Freq Error
x dB Bandwidth

Span 600 MHz
Sweep 1ms|

18.9 dBm

99.00 %
-26.00 dB

Middle Channel / 400MHz / QPSK

Middle Channel / 400MHz /16QAM

B Keyght Spectrum Anayesr - Occupied 800
B . .

o Trig: Free Run

HIFGain:Low  #Atten: 0dB.

Ref 20.00 dBm

Center 38.5 GHz
: HVBW 50 MHz

Occupied Bandwidth Total Power

517.97 MHz
-6.8987 MHz OBW Power
600.0 MHz xdB

Transmit Freq Error
x dB Bandwidth

S5

Center Freq 38.500000000 GHz Center Freq: 38.500000000 GHz

AvglHold: 10110

04:33:08 &M Jan 20,2013
Radio 5td: None

Radio Device: BTS

Span 600 MHz]
Sweep 1ms|

18.1 dBm

99.00 %
-26.00 dB

BB Kieyogh Spectrum Analzer - Occupd 8
]

Center Freq: 38.500000000 GHz
o Trig: Free Run
#Aen: 0 dB

Center Freq 38.500000000 GHz

WIFGain:Low

Ref 20.00 dBm

i oo
[ y

it

iCenter 38.5 GHz
HiRe: #VBW 50 MHz

Occupied Bandwidth Total Power

485.48 MHz
-7.1643 MHz OBW Power
600.0 MHz xdB

Transmit Freq Error
x dB Bandwidth

a4 Jan 20,2013

o537
Radio §td: None Frequency

AvglHold: 10110

Radio Device: BTS

e Yo e o

Sweep 1ms|

17.2 dBm

99.00 %
-26.00 dB

Highest Channel / 400MHz / QPSK

Highest Channel / 400MHz /16QAM

B Keyght Spectrum Anayesr - Occupied 800
]

800000000 GHz

HIFGain:Low

Center Fr
e~ Trig: Free Run
#Atten: 0 dB

Ref 20.00 dBm

#VBW 50 MHz

Occupied Bandwidth Total Power

501.57 MHz
-7.4073 MHz OBW Power
600.0 MHz xdB

Transmit Freq Error
x dB Bandwidth

Center Freq: 35.800000000 GHz
AvglHold: 1011

mss

08 M 1an 20,2019

Radio Std: None Frequency

Radio Device: BTS

CenterF
39,800000000 GHz|

Lot et s

17.9 dBm

99.00 %
-26.00 dB

BB Kieyogh Spectrum Analzer - Occupd 8
w

Center Freq: 35.800000000 GHz
e~ Trig: Free Run
#Atten: 0 dB

Center Freq 39.800000000 GHz

MFGainLaw

Ref 20.00 dBm

#VBW 50 MHz

Occupied Bandwidth Total Power

434.80 MHz
-13.339 MHz OBW Power
600.0 MHz xdB

Transmit Freq Error
x dB Bandwidth

AvglHold: 1011

03:48:16 8 Jan 20,2019

Radio Std: None Frequency

Radio Device: BTS

‘Span 600 MHz,
Sweep 1ms|

16.8 dBm

99.00 %
-26.00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-5 of 51




ssamonias. FCC RADIO TEST REPORT

Report No. :

FG890514-01A

Module O

NR Band n260

Lowest Channel / 400MHz / 64QAM

B Keyght Specirum Amayesr - Occuped 801

Center Freq 37.200000000 GHz Center Freq: 37.200000000 GHz

06:21,05 A 1an 22, 2015
Radio §td: None Frequency

= Trig: Free Run AvglHold: 10110

HIFGain:Low  #Atten: 0dB.

Ref 20.00 dBm

T o o i,

#Res BW 5 MHz #VBW 50 MHz

Occupied Bandwidth Total Power
473.64 MHz

Transmit Freq Error -4.3151 MHz OBW Power
x dB Bandwidth 600.0 MHz x dB

=

Radio Device: BTS

Center Freq)

P SeEer el NEVRPPPN

Span 600 MHz
Sweep 1ms|

17.5 dBm

99.00 %
-26.00 dB

sTaTUs

intentionally blank

Middle Channel / 400MHz / 64QAM

B Keyght Specirum Amayesr - Occuped 801

Center Freq 38.500000000 GHz Center Freq: 38.500000000 GHz

07:01:25 M Jan 22,2015
Radio Std: None Frequency

Trig: Free Run AvglHold: 10110

HIFGain:Low  #Atten: 0dB.

Ref 20.00 dBm

ICenter 38.5 GHz
#Res BW 5 MHz #VBW 50 MHz

Occupied Bandwidth Total Power
463.06 MHz

Transmit Freq Error -8.7630 MHz OBW Power

x dB Bandwidth 600.0 MHz x dB

Radio Device: BTS

Center Freq)

16.2 dBm

99.00 %
-26.00 dB

sTaTUs

intentionally blank

Highest Channel / 400MHz / 64QAM

B Keyght Specirum Amayesr - Occuped 801

Center Freq 39.800000000 GHz Center Freq: 38.800000000 GHz

06:31:07 A Jan 22, 2019 -
Radio Std: None requency

Trig: Fres Run AvglHold: 10/10

#FGain:Low  #Atten: 0 dB.

Ref 20.00 dBm

#Res BW 5 MHz #VBW 50 MHz

Occupied Bandwidth Total Power
434.29 MHz

Transmit Freq Error -6.9351 MHz OBW Power

x dB Bandwidth 600.0 MHz x dB

Radio Device: BTS

15.3 dBm

99.00 %
-26.00 dB

intentionally blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-6 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG890514-01A

Module 1

NR Band n260

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

B Keyoght Specirum Analyser - Occupeed W
B . - e T 7:50,15 A Jan 20, 2015
Center Freq 37.025000000 GHz Cemter Freq: 37.025000000 GHz Radio 5td: Non

o Trig: Free Run AvglHeld: 10110
#Anen: 0 dB Radio Device: BTS

HIFGain:Low

Ref 20.00 dBm

Ahghaag I

s e A

ICenter 37.03 GHz
+ #VBW 3 MHz

Span 100 MHz
Sweep 1ms|

Occupied Bandwidth Total Power 15.2 dBm

46.406 MHz
-115.21 kHz
93.86 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

S5 sTaTUs

BB Kieyogh Spectrum Analzer - Occupd 8
m -

Center Freq 37.025000000 GHz Center Freq: 37.026000000 GHz

Trig: Free Run AvglHold: 10110
#Aten: 0 dB

a4 Jan 20,2013
: None

WIFGain:Low Radio Devics: BTS

Ref 20.00 dBm
o SRR SR

i
v i LA T

‘Center 37.03 GHz
HiRes BW 1 MHz

Span 100 MHz]

#VBW 3 MHz Sweep 1ms|

Occupied Bandwidth Total Power 14.7 dBm

46.371 MHz
-115.92 kHz
94.27 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usa 5

Middle Channel / 50MHz / QPSK

Middle Channel / 50MHz / 16QAM

B Keyght Spectrum Anayesr - Occupied 800
B . .

Center Freq 38.500000000 GHz Center Freq: 38.500000000 GHz

= Trig: Free Run AvglHold: 10110
WFGain:Low  #Atten: 0dB

OB:01:14 &M Jan 20,2019
Radio 5td: None

Radio Device: BTS

Ref 20.00 dBm

5 A e Ot _| L VT "
e A

ICenter 38.5 GHz
+ #VBW 3 MHz

Span 100 MHz]

Occupied Bandwidth Total Power 19.5 dBm

46.556 MHz
231.72 kHz
91.13 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

S5 st

Frequency

BB Kieyogh Spectrum Analzer - Occupd 8
m -

Center Freq: 38.500000000 GHz
Trig: Free Run AvglHold: 10110
#Aten: 0 dB

Center Freq 38.500000000 GHz

WIFGain:Low

Ref 20.00 dBm

R St

"
iy

iCenter 38.5 GHz
HiRe: 1 #VBW 3 MHz

Span 100 MHz
Sweep 1ms|

Occupied Bandwidth Total Power 18.6 dBm

46.302 MHz
183.34 kHz
76.46 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usa 5

Highest Channel / 50MHz / QPSK

Highest Channel / 50MHz / 16QAM

B Keyght Spectrum Anayesr - Occupied 800
]

Center Freq 39.975000000 GHz Center Freq: 38.875000000 GHz

==~ Trig: FreeRun AvglHold: 10/1
#Atten: 0 dB

v 07:39:02 8 Jan 20,2019
Radio Std: Nane

HIFGain:Low Radio Device: BTS

Ref 20.00 dBm

D s e o

h

S At o

Center 39.98 GHz
& #VBW 3 MHz

Occupied Bandwidth Total Power 20.6 dBm

46.325 MHz
126.87 kHz
83.98 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

mss

BB Kieyogh Spectrum Analzer - Occupd 8
w 07:41:06 &M Jan 20, 2019
Radio Std: None

Center Freq: 38.975000000 GHz Frequency
=— Trig: Fres Run AvglHold: 8110
#Atten: 0 dB.

75000000 GHz

MFGainLaw

Center Freq 3
Radio Device: BTS

Ref 20.00 dBm

N Center Freq
et ity 39.875000000 GHz|

S— A BT sl

oty

‘Center 39.98 GHz
E 1 #VBW 3 MHz

Occupied Bandwidth Total Power 20.0 dBm

46.457 MHz
34.310 kHz
87.16 MHz

Freq Offset
OBW Power Db

x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A2-7 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG890514-01A

Module 1

NR Band n260

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

B Keyght Spectrum Anayesr - Occupied 800
] ; C

Center Freq 37.025000000 GHz Center Freq: 37.026000000 GHz Ra

Trig: Free Run AvglHold: 10110
#Aten: 0 dB Radio Device: BTS

05 A Jan 20, 2015
Std: None

HIFGain:Low

Ref 20.00 dBm

S T N e .

ICenter 37.03 GHz
+ #VBW 3 MHz

Span 100 MHz
Sweep 1ms|

Occupied Bandwidth Total Power 13.1 dBm

46.346 MHz
99.704 kHz
93.12 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

RBO-64Q prig> a1

BB Kieyogh Spectrum Analzer - Occupd 8
m -

Center Freq 37.050000000 GHz Center Freq: 37.050000000 GHz

Trig: Free Run
#Aten: 0 dB

WIFGain:Low

Ref 20.00 dBm

L sy

‘Center 37.05 GHz

H#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

94.842 MHz
16.933 kHz
183.9 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

AvglHold: 10110

i e L AR

Span 200 MHz
Sweep 1ms|

15.9 dBm

99.00 %
-26.00 dB

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

B Keyght Spectrum Anayesr - Occupied 800
B . .

Center Freq 38.500000000 GHz Center Freq: 38.500000000 GHz

Trig: Free Run AvglHold: 10110
#Aten: 0 dB

0B:03:54 aM Jan 20,2013
Radio 5td: None

HIFGain:Low Radio Devics: BTS

Ref 20.00 dBm
T
\

{
[ ST *F Ml

Span 100 MHz]
#VBW 3 MHz

Occupied Bandwidth Total Power 16.4 dBm

46.125 MHz
254.89 kHz
72.93 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

S5 st

BB Kieyogh Spectrum Analzer - Occupd 8
m -

Frequency Centar Freq: 38.500000000 GHz
Trig: Free Run

#Aen: 0 dB

Center Freq 38.500000000 GHz

WIFGain:Low

Ref 20.00 dBm

I
| I ——

iCenter 38.5 GHz
HiRe: 1 #VBW 3 MHz

Occupied Bandwidth Total Power

94.835 MHz
201.95 kHz
180.7 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

AR AR

08:23:23 A Jan 20,2013

Radio Std: None Frequency

AvglHold: 10110

Radio Device: BTS

M e T

Span 200 MHz
Sweep 1ms|

17.7 dBm

99.00 %
-26.00 dB

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

B Keyght Spectrum Anayesr - Occupied 800

w NG i
Center Freq 39.975000000 GHz Center Freq: 35.976000000 GHz
==~ Trig: FreeRun AvglHold: 1011
#Atten: 0 dB

v 07:42i55 8M Jan 20,2019
Radio Std: Nane

HIFGain:Low Radio Device: BTS

Ref 20.00 dBm

s i o A

8 P

Center 39.98 GHz
& #VBW 3 MHz

Occupied Bandwidth Total Power 17.4 dBm

45.979 MHz
95.546 kHz
72.12 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

mss

BB Kieyogh Spectrum Analzer - Occupd 8
w

Frequency Center Freq: 38.850000000 GHz
e~ Trig: Free Run
#Atten: 0 dB

50000000 GHz

MFGainLaw

Center Freq 3

Ref 30.00 dBm

Center Freq
39975000000 GHz|

'Center 39.85 GHz
E 1 #VBW 3 MHz

Occupied Bandwidth Total Power

95.188 MHz
227.95 kHz
195.3 MHz

Freq Offset
0 Hz|

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

S R B

4120 20,2019

9631
Radio Std: None Frequency

AvglHold: 9110

Radio Device: BTS

Center Freq
39950000000 GHz|

20.2 dBm

Freq Offset
99.00 % o5

-26.00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-8 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG890514-01A

Module 1

NR Band n260

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

B Keyght Spectrum Anayesr - Occupied 800
] ; C

Trig: Free Run

HIFGain:Low  #Atten: 0dB.

Ref 20.00 dBm

PrTInS SR -

| SO R T

ICenter 37.05 GHz
+ #VBW 3 MHz

Occupied Bandwidth Total Power

94.676 MHz
=119.12 kHz OBW Power
165.9 MHz xdB

Transmit Freq Error
x dB Bandwidth

S5

Center Freq 37.050000000 GHz Center Freq: 37.050000000 GHz

AvglHold: 10110

08B:44:13 &M Jan 20, 2019

Radio Std: None Frequency

Radio Device: BTS

LR
h L

Span 200 MHz
Sweep 1ms|

15.0 dBm

99.00 %
-26.00 dB

BB Kieyogh Spectrum Analzer - Occupd 8
m -

Trig: Free Run

WFGain:Low  #Atten: 0 dB

Ref 20.00 dBm

e

|

| ---w.J'clv-r“f':--v--n*h---‘A

‘Center 37.05 GHz

H#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

94.697 MHz
=72.517 kHz OBW Power
198.1 MHz xdB

Transmit Freq Error
x dB Bandwidth

Center Freq 37.050000000 GHz Center Freq: 37.050000000 GHz

AvglHold: 10110

e

08:48:18 A Jan 20, 2015
Radio §td: None Frequency

Radio Device: BTS

Span 200 MHz
Sweep 1ms|

12.5dBm

99.00 %
-26.00 dB

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

B Keyght Spectrum Anayesr - Occupied 800
B . .

= Trig: Free Run

HIFGain:Low  #Atten: 0dB.

Ref 20.00 dBm

Al A

ICenter 38.5 GHz
+ #VBW 3 MHz

Occupied Bandwidth Total Power

94.734 MHz
168.66 kHz OBW Power
23.1 MHz xdB

Transmit Freq Error
x dB Bandwidth

S5

Center Freq 38.500000000 GHz Center Freq: 38.500000000 GHz

AvglHold: 10110

03:24:14 &M Jan 20, 2019

Radio Std: None Frequency

Radio Device: BTS

S ST PERETRI

Span 200 MHz|

16.7 dBm

99.00 %
-26.00 dB

BB Kieyogh Spectrum Analzer - Occupd 8
m -

Center Freq 38.500000000 GHz

= Trig: Free Run

WFGain:Low  #Atten: 0 dB

Ref 20.00 dBm

A s
I
f

P gt

iCenter 38.5 GHz
HiRe: 1 #VBW 3 MHz

Occupied Bandwidth Total Power

94.494 MHz
177.72 kHz OBW Power
195.8 MHz xdB

Transmit Freq Error
x dB Bandwidth

Canter Freq: 38.500000000 GHz
AvglHold: 10110

Y et <04

Span 200 MHz
Sweep 1ms|

14.1 dBm

99.00 %
-26.00 dB

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

B Keyght Spectrum Anayesr - Occupied 800
]

e~ Trig: Free Run

#FGain:Low  #Atten: 0 dB.

Ref 20.00 dBm

At b g T

s et

Center 39.95 GHz
& #VBW 3 MHz

Occupied Bandwidth Total Power

94.801 MHz
46.192 kHz OBW Power
162.3 MHz xdB

Transmit Freq Error
x dB Bandwidth

mss

Center Freq 39.950000000 GHz Center Freq: 38.950000000 GHz

AvglHold: 10110

08:33:49 8M Jan 20,2019

Radio Std: Nane Frequency

Radio Device: BTS

Center Freq
39950000000 GHz|

e N et s

19.1 dBm

Freq Offset
99.00 % o5

-26.00 dB

BB Kieyogh Spectrum Analzer - Occupd 8
w

50000000 GHz

MFGainLaw

Center Freq 3
==~ Trig: FreeRun
#Atten: 0 dB

Ref 20.00 dBm

Prviie sy b iyan,

Hemadormth o AR

'Center 39.85 GHz
E 1 #VBW 3 MHz

Occupied Bandwidth Total Power

94.540 MHz
159.27 kHz OBW Power
100.7 MHz xdB

Transmit Freq Error
x dB Bandwidth

Center Freq: 38.950000000 GHz
AvglHold: 10110

e

08:36:33 aM Jan 20,2019

Radio Std: None Frequency

Radio Device: BTS

Center Freq
39950000000 GHz|

17.1 dBm

Freq Offset
99.00 % o5

-26.00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-9 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FG890514-01A

Module 1

NR Band n260

Lowest Channel / 400MHz / QPSK

Lowest Channel / 400MHz / 16QAM

B Keyght Specirum Amayesr - Occuped 801

e 1 1an 20,2015

Center Freq: 37.200000000 GHz

= Trig: Free Run AvglHold: 10110
#Aten: 0 dB

Center Freq 37.200000000 GHz

HIFGain:Low Radio Devics: BTS

Ref 20.00 dBm

Span 600 MHz|

#VBW 50 MHz Sweep 1ms|

Occupied Bandwidth Total Power 13.9 dBm

457.87 MHz
3.7574 MHz
600.0 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=

B Yeyog: Spectrum Analyer - Occuped B

Frequency Center Fr:eq: 37.200000000 GHz
o Trig: Free Run AvglHold: 10110

#Aen: 0 dB

Center Freq 37.200000000 GHz

WIFGain:Low

Ref 20.00 dBm

Center Freq)
37.200000000 GHz|

#Res BW 5 MHz #VBW 50 MHz

Occupied Bandwidth Total Power

43
Transmit Freq Error
x dB Bandwidth

9 MHz
1.1133 MHz
600.0 MHz

OBW Power
x dB

08:42:
Radio

a4 Jan 20,2013
: None

Frequency

Radio Device: BTS

Center Freq)

Span 600 MHz
Sweep 1ms|

13.1 dBm

99.00 %

-26.00 dB

Middle Channel / 400MHz / QPSK

Middle Channel / 400MHz /16QAM

B Keyght Specirum Amayesr - Occuped 801

e 1 05:45:00 A 1an 20, 2015
Center Freq: 38.500000000 GHz Radio 5td: None

Trig: Free Run AvglHold: 10110
#Aten: 0 dB

Center Freq 38.500000000 GHz

HIFGain:Low Radio Devics: BTS

Ref 20.00 dBm

AT e i b, e R
\ \

!
ks

'Center 38.5 GHz Span BDD‘MHZ

#VBW 50 MHz

Occupied Bandwidth Total Power 18.9 dBm

522.09 MHz
6.5424 MHz
600.0 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=

]

B Yeyog: Spectrum Analyer - Occuped B

Center Freq: 38.500000000 GHz
Trig: Free Run AvglHold: 10110
#Aten: 0 dB

hequency Center Freq 38.500000000 GHz

WIFGain:Low

Ref 20.00 dBm

Center Freq)

38 500000000 GHz| e iy S
[ !

/
e warsp e ind

;

Center 38.5 GHz

#VBW 50 MHz

Occupied Bandwidth Total Power
477.47 MHz

14.341 MHz
600.0 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

a4 Jan 20,2013

ag:a7
Radio §td: None Frequency

Radio Device: BTS

Center Freq)
38 500000000 GHz|

Span 600 MHz
Sweep 1ms|

17.8 dBm

99.00 %
-26.00 dB

Highest Channel / 400MHz / QPSK

Highest Channel / 400MHz /16QAM

B Keyght Spectrum Anayesr - Occupied 800
]

Center Freq 39.800000000 GHz Center Freq: 35.800000000 GHz

==~ Trig: FreeRun AvglHold: 10/10
#Atten: 0 dB

03:31:48 &M Jan 20,2019
Radio Std: Nane

HIFGain:Low Radio Device: BTS

Ref 20.00 dBm

S T puvum—— .

p—— |

[

#VBW 50 MHz

Occupied Bandwidth Total Power

502.68 MHz
-1.4858 MHz
600.0 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

mss

B Yeyog: Spectrum Analyer - Occuped B

Center Freq: 35.800000000 GHz
==~ Trig: FreeRun AvglHold: 10/10
#Atten: 0 dB

Center Freq 39.800000000 GHz

MFGainLaw

Ref 20.00 dBm

Center 38.8 GHz
#Res BW 5 MHz

#VBW 50 MHz

Occupied Bandwidth Total Power
432.69 MHz

695.34 kHz
600.0 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Freq Offset
0 Hz|

03:36:21 3M Jan 20,2019
Radio Std: Nane

Radio Device: BTS

Span 600 MHz
Sweep 1ms

18.6 dBm

99.00 %
-26.00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-10 of 51




ssamonias. FCC RADIO TEST REPORT Report No. : FG890514-01A

Module 1

NR Band n260

Lowest Channel / 400MHz / 64QAM

BN Keyoght Specirum Analyzer - Occupeed EW
& o e ALIGN A 05:43.43 i Jan 22,2015
Center Freq 37.200000000 GHz Cemter Freq: 37.200000000 GHz Radio 5td: None
o Trig: Free Run AvglHeld: 10110
MFGain:low _#Amen: 0 B Radio Device: BTS

Frequency

Ref 20.00 dBm
Center Freq)
e A

P s |

intentionally blank
Span 600 MHz]
#Res BW 5 MHz #VBW 50 MHz Sweep 1ms|

Occupied Bandwidth Total Power 12.2 dBm
489.93 MHz

Transmit Freq Error 1.6583 MHz OBW Power 99.00 %
x dB Bandwidth 600.0 MHz xdB -26.00 dB

= sTaTUs

Middle Channel / 400MHz / 64QAM

BN Keyoght Specirum Analyzer - Occupeed EW
C C e ALIGN A 05:59:45 A Jan 22,2015
Center Freq 38.500000000 GHz Cemter Freq: 38500000000 GHz Radio 5td: None
o Trig: Free Run AvglHeld: 10110
MFGain:low _#Amen: 0 B Radio Device: BTS

Frequency

Ref 20.00 dBm

Center Freq)

N ==
\ f

intentionally blank
'Center 38.5 GHz Span 600 MHz|
#Res BW 5 MHz #VBW 50 MHz

Occupied Bandwidth Total Power 17.1 dBm
476.55 MHz

Transmit Freq Error -3.7219 MHz OBW Power 99.00 %
x dB Bandwidth 600.0 MHz xdB -26.00 dB

= sTaTUs

Highest Channel / 400MHz / 64QAM

B Keyght Specirum Amayesr - Occuped 801

e ALIGN A 06:28:59 M Jan 22, 2015
Center Freq 39.800000000 GHz Center Freq: 35800000000 GHz Radia Std: None

= Trig: Free Run AvglHold: 10/10
AFGainiLow  #Atten: 0 dB. Radia Device: BTS

Frequency
Ref 20.00 dBm

I

intentionally blank

#Res BW 5 MHz #VBW 50 MHz

Occupied Bandwidth Total Power

421.58 MHz
Transmit Freq Error -3.2416 MHz OBW Power 99.00 %
x dB Bandwidth 600.0 MHz xdB -26.00 dB

uss | 1File <0B-400M-H-66RB0-640.png> saved

TEL : 886-3-327-3456 Page Number 1 A2-11 of 51
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG890514-01A

Module 2

NR Band n260

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

B Keyght Specirum Amayesr - Occuped 801

Center Freq 37.025000000 GHz

HIFGain:Low

= Trig: Free Run
#Aten: 0 dB

Ref 20.00 dBm

A

#VBW 3 MHz

Occupied Bandwidth Total Power

46.460 MHz
=75.149 kHz OBW Power
94.15 MHz xdB

Transmit Freq Error
x dB Bandwidth

wsa | 1 Already in Single, press Restart 1o iniiate a new Sweep of saquence

Canter Freq: 37.025000000 GHz
AvglHold: 10110

Frequency

06:18:43 PM Jan 21, 2013
Radio 5td: None

Radio Device: BTS

AN i

21.2 dBm

99.00 %
-26.00 dB

B Yeyog: Spectrum Analyer - Occuped B

Center Freq 37.025000000 GHz

WIFGain:Low

= Trig: Free Run
#Aten: 0 dB

Ref 20.00 dBm

‘Center 37.03 GHz

#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

46.148 MHz
-52.057 kHz OBW Power
86.18 MHz xdB

Transmit Freq Error
x dB Bandwidth

uza 3 Already in Single, press Restart 1o iniliale a new sweep or sequence

Canter Freq: 37.025000000 GHz
AvglHold: 10110

e

06:20,34 PMJan 21, 2015
Frequency

Radio 5td: None

Radio Device: BTS

B L TR T

19.3 dBm

99.00 %
-26.00 dB

Middle Channel / 50MHz / QPSK

Middle Channel / 50MHz / 16QAM

B Keyght Specirum Amayesr - Occuped 801

Center Freq 38.500000000 GHz

HIFGain:Low

Trig: Free Run
#Aten: 0 dB

Ref 20.00 dBm

ot VT PP

I-.!fl.ﬂﬁv!l|W‘.N-\\‘N'IM“""¢FI

ICenter 38.5 GHz
E #VBW 3 MHz

Occupied Bandwidth Total Power

46.240 MHz
268.54 kHz OBW Power
97.94 MHz xdB

Transmit Freq Error
x dB Bandwidth

wsa | 1 Already in Single, press Restart 1o iniiate a new Sweep of saquence

Canter Freq: 38.500000000 GHz
AvglHold: 10110

06:12:20 PM Jan 21, 2013
Radio 5td: None

Frequency

Radio Device: BTS

i,

2

Mlkdiapesdtatm o

Span 100 MHz
Sweep 1ms|

11.2dBm

Freq Offset
99.00 % ghi
-26.00 dB

B Yeyog: Spectrum Analyer - Occuped B

Center Freq 38.500000000 GHz

WIFGain:Low

Trig: Free Run
#Aten: 0 dB

Ref 20.00 dBm

T e,

I —"'

'Center 38.5 GHz

Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

46.225 MHz
220.11 kHz OBW Power
90.70 MHz xdB

Transmit Freq Error
x dB Bandwidth

uza 3 Already in Single, press Restart 1o iniliale a new sweep or sequence

Canter Freq: 38.500000000 GHz
AvglHold: 10110

06:13:24 PM Jan 21, 2019

Radio Std: None Frequency

Radio Device: BTS

T P —

Span 100 MHz
Sweep 1ms|

10.5 dBm

Freq Offset
99.00 % ghi
-26.00 dB

Highest Channel / 50MHz / QPSK

Highest Channel / 50MHz / 16QAM

B Keyght Specirum Amayesr - Occuped 801

Center Freq 39.975000000 GHz

HIFGain:Low

e~ Trig: Free Run
#Atten: 0 dB

Ref 20.00 dBm

e A i

|t

Center 39.98 GHz
E #VBW 3 MHz

Occupied Bandwidth Total Power

46.372 MHz
176.96 kHz OBW Power
78.69 MHz xdB

Transmit Freq Error
x dB Bandwidth

mss i/ Already in Single, press Restart 1o initiate & new sweep or sequence

Center Freq: 38.975000000 GHz
AvglHold: 1011

e

N 06:30:47 PMJan 21, 2019
Frequency

Radio Std: Nane

Radio Device: BTS

Center Freq
39975000000 GHz|

A g

18.0 dBm

Freq Offset
99.00 % o5

-26.00 dB

B Yeyog: Spectrum Analyer - Occuped B

Center Freq 39.975000000 GHz

MFGainLaw

e~ Trig: Free Run
#Atten: 0 dB

Ref 20.00 dBm

A A bt g

hots e AN

‘Center 39.98 GHz
E 1 #VBW 3 MHz

Occupied Bandwidth Total Power

46.125 MHz
122.61 kHz OBW Power
67.31 MHz xdB

Transmit Freq Error
x dB Bandwidth

usa 3 Already in Single, press Restart (o initiate & new sweep or sequence

Center Freq: 38.975000000 GHz
AvglHold: 1011

e

N 06:32:25 PMJan 21, 2019
Frequency

Radio Std: Nane

Radio Device: BTS

Center Freq
39975000000 GHz|

Mg

16.9 dBm

Freq Offset
99.00 % o5

-26.00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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